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ITEM PART № DESCRIPTION QTY
1 6008501 BODY ASSY 1
2 5508001 220V     0.25Kw 1
3 6008503 MOTOR PULLEY 1
4 5508002 WEDGE 1
5 5508003 BOARD FIX 4
6 5508004 10Ω RESISTOR 1
7 5508005 220VWHEEL BALANCER TRANSFORMER 1
8 5508006 CONE HANDLE 2
9 5508007 POWER SWITCH 1

10 8008509 U-CLAMP 2
11 6008513 SUPPORT PIPE WELDING 1
12 6008514 ACCENTRIC SHAFT 1
13 5508031 SUPPORT PIPE EXTENSION SPRING 1
14 6008517 SCALE ASSY 1
15 6008522 SCALE ROD 1
16 5508037 SCALE REAR SLIDE BUSHING 1
17 6009051 SCALE HOLDER 1
18 5508039 SCALE 1
19 5508038 SCALE FRONT SLIDE BUSHING 1
20 5508036 SCALE HANDLE 1
21 5508035 TORSION SPRING 1
22 5009015 SCREW GB70.1  M6X16 2
23 5002030 CIRCLIP GB894.2-25 2
24 5000007 WASHER GB95-6 1
25 5508011 TENSILE DEVICE 1
26 5008041 BOLT GB5781-M10X20 4
27 5008119 WASHER GB93  10 8
28 5008001 NONSTANDARD WASHER Φ11 4
29 5010064 SCREW GB70.1-M10X25 4
30 5004221 WASHER GB95 4
31 608518 WHEEL BALANCER ASSY PARTS 1
32 6008529 THREAD SHAFT 1
33 6008531 PHTOTOCELL DISK 1
34 6008528 BEARING PRESS COVER 1
35 6008525 PHOTOCELL SUPPORT PLATE 1
36 6008524 PUOTOCELL TOOTH 1
37 5002030 CIRCLIP GB894.2-25 1
38 5002023 WASHER GB894.2-30 1
39 5000078 SCREW GB818-M3×8 2
40 5008024 BALL BERAING GB276-6005 1
41 5008028 BALL BERAING GB276-6006 1
42 5508041 PHOTOCELL SENSOR-CB953 1
43 5008029 SCREW GB70.1-M10X100 1
44 6008553 SCREW 1
45 6008530 PRESS CUSHION 2
46 5008004 NUT GB6170-M10 5
47 5004221 WASHER GB95-10 5
48 6008533 FULL BUCKLE SCREW 1
49 5508040 SENSOR 2
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50 5010006 WASHER GB93-10 2
51 5008026 NUT GB6170-M3 2
52 5010214 WASHER GB95 3 2
53 5000079 WASHER GB93-3 2
54 5008002 SCREW GB/T818 M4X8 4
55 5002059 SCREW GB70-M5X16 4
56 5010040 WASHER GB95-4 4
57 5000068 WAHSER GB93-4 4
58 6009885 SPRING PRESS COVER 1
59 5509086 Φ52 SPRING 1
60 6009886 CLAMP RING 1
61 5008045 BOLT GB5781-M6X25 1
62 5008123 NUT GB6170 5
63 5008122 WAHSER  GB93 6 2
64 5008011 NUT GB6170 M8 2
65 5000002 SCREW GB70.1 1
66 5008030 SCREW GB818-M4X10 5
67 5000068 WASHER GB93-4 5
68 5008069 WASHER GB95 5
69 5010093 SCREW GB70-M10X50 2
70 5008112 NUT  GB889.1 M10 2
71 5008063 WASHER GB95-6 5
72 5508012 POWERE CABLE 1
73 5008008 SCREW GB/T818 M5X12 2
74 5508014 SWITCH CABLE 1
75 6008511 FRONT DOOR 1
76 5009147 SCREW FLANGE FACE 10
77 6008512 FRONT DOOR CONNECT PLATE 1
78 5008010 SCREW GB15856.4-ST5.5×19 2
79 6008502 WEIGHT TRAY 1
80 5508015 SUCK PLATE 2
81 5508016 PANEL CABLE 1
82 5508018 PHOTOCELL CABLE 1
83 5508019 SENSOR CABLE 1
84 5508020 MAIN BOARD CABLE 1
85 5508021 COVER CABLE 1
86 5508022 INSULATION CUSHION 1
87 5008009 SCREW GB/T818 M6X10 1
88 6008513 BUSHING 2
89 5508029 RESISTOR CLIP 1
90 5010088 SCREW GB70.1 1
91 5004046 WASHER GB93-8 1
92 6008512 POWER BOARD ASSY 1
93 6008845 POWER BOARD BASE PLATE 1
94 5509012 953 POWER BOARD 1
95 6008843 HEAT DIFFUSER 1
96 5011111 SCREW GB82 9
97 5010214 WASHER GB95 9
98 5009013 WASHER STANDARD SPRING GB93 13
99 5011112 NUT GB6170 3 9
100 5509009 METAL SPACE STUD 4
101 6008516 HOOD ASSY 1
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102 5508048 HOOD 1
103 6008521 HOOD CONNECT BRACKET 1
104 5008003 SCREW GB15856.4  ST5.5X25 4
105 5509024 SPRING PIPE 1
106 6008511 ASSESSORY BOX ASSY 1
107 5508069 ASSESSORY BOX 1
108 5508024 100g WEIGHT 1
109 5508026 BOWL 1
110 5508027 BOWL EDGE 1
111 5508023 Φ36 QUICK NUT 1
112 5508032 CALIPER ASSY 1
113 5508034 CALIPER 2
114 5508068 BALANCE HAMMAR 1
115 6008534 SMALL CONE 1
116 6008535 MIDDLE CONE 1
117 6008536 LARGE CONE 1
118 6009000 CB460CUP 1
119 6008510 DISPLAY ASSY 1
120 6008504 PANEL CONTROL COVER 1
121 6008507 CONSOLE REAR PRESS PLATE 1
122 6008508 PANEL CONTROL BRACKET 1
123 5008031 BOLT GB/T12-M10X25 2
124 5508013 WAVE PIPE 1
125 5508008 HAND WHEEL 2
126 5008120 NUT   GB6170  M10 2
127 5509001 1
128 5509007 COMPUTER BOARD 1
129 5008005 SCREW GB819.1-M3X16 6
130 5009012 SCREW  GB819.1 6
131 5010214 WASHER GB95 18
132 5009013 WASHER STANDARD SPRING GB93 18
133 5008026 NUT GB6170-M3 24
134 6008509 NUT PRESS PLATE 1
135 5509082 SANDBAG 5kg 3

3


